BCRenal@

Accessing Medication Reconciliation Reports agency... .
The BC Renal Agency’s new medication reconciliation reports can be found in PROMIS under

the Reports tab on the top menu bar.
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e By clicking on Medication the user will be taken to Medication Reconciliation.
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e This screen allows the user to print a Medication Reconciliation Report (Medication
Review), Hospital Admission Medication Orders, Hospital Discharge Medication
Orders or Clinic Medication Orders. Reports can be printed for individual patients or for
groups.
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Medication Reconciliation Report

altemative caregiver

Mote: This list may not include the following type of drugs: investigational,
antiretroviral, oncology, physician sample, herbal, or self selected over the
counter medications. Always review the list with the patient or reliable

PATIENT: BLOW, JOE

PHN:
DOB:25-DEC-1900

19-MAR-2008 17:55
Printed by Martinusen, Dan

MedRec Tutorial_2012.doc
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ACETAMINOPHEN 200mg/CAFF PO Take 1 tablet(s) twice daily as needad.
15mg/CODNE PHOSPHATE 30mg
(TYLENOL WITH CODEINE NO. 3)
ATORWASTATIN CALCIUM PO Take 20 mg at bedtime.
CALCITRIOL PO Take 0.25 microgram 3 times a week.
CALCIUM CARBONATE (TUMS PO Take 2 tablet{s} 3 times daily.
REGULAR)
COLCHICINE PO Take 0.6 mg once daily.
DIMENHYDRIMATE (GRAVOL) PO Take 25-50 mg as needed.
FLUOXETINE HCL (PROZAC) PO Take 40 mg once daily.
IRON SODIUM FERRIC GLUCONATE PO Take 125 mg every 2 weeks.
COMPLEX (FERRLECIT)
LEVOTHYROXINE SODIUM (ELTROXIN) PQ Take 100 microgram once daily.
LORAZEPAM (ATIWAN) Sublingual Take 1 mg every Dialysis Run.
RABEPRAZOLE SODIUM (PARIET) PO Take 20 mg once daily.
REPLAVITE (REPLAVITE) PO Take 1 tablet(s) once daily.
SEVELAMER (RENAGEL) PO Take 3 tablet(s) 3 times daily.
WARFARIN SODIUM (COUMADIN) PO Take 3 mg once daily.
Discrepancies noted as below: Physicians, please review and advise Physician's comments
Physician's Name College ID Signature Date
page 1of 1
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Hospital Admission Physician Orders

Moete: This list may not include the following type of drugs: investigational,
antiretroviral, oncology, physician sample, herbal, or self selected over the
counter medications. Always review the list with the patient or reliable
aliemative caregiver

PATIENT: BLOW, JOE

PHN: 19-MAR-2008 17:56
DOB: 25-DEC-1900 Printed by Martinusen, Dan

This report was generated from the BC Provincial Renal Agency's PROMIS database
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ACETAMINOPHEN 300mg/CAFF PO Take 1 tablet(s) twice daily as needed.

15mg/CODNE PHOSPHATE 30mg

(TYLENOL WITH CODEINE NO. 3)

ATORVASTATIN CALCIUM PO Take 20 mg at bedtime.

CALCITRIOL PO Take 0.25 microgram 3 times a waek.

CALCIUM CARBONATE (TUMS PO Take 2 tablet{s) 3 times daily.

REGULAR)

COLCHICINE PO Take 0.6 mg once daily.

DIMENHYDRINATE (GRAVOL) PO Take 25-50 mg as needed.

FLUOXETIME HCL (PROZAC) PO Take 40 mg once daily.

IRON SODIUM FERRIC GLUCONATE PO Take 125 mg every 2 weeks.

COMPLEX (FERRLECIT)

LEVOTHYROXINE SODIUM (ELTROXIN) PO Take 100 microgram once daily.

LORAZEPAM [ATIVAN] Sublingual Take 1 mg every Dialysis Run.

RABEPRAZOLE SODIUM (PARIET) PO Take 20 mg once daily.

REPLAVITE (REPLAVITE) PO Take 1 tablet{s) once daily.

SEVELAMER (RENAGEL) PO Take 3 tablet({s) 3 timas daily.

WARFARIN SODIUM (COUMADIN) PO Take 3 mg once daily.

Changes to abowve orders:

Please order additional medications on regular physician's order sheet
Fax all pages back to hospital pharmacy
Physician's Name College ID Signature Date page 1of 1
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Hospital Discharge Medication Orders

anti iral, oncology, ph

altemnative caregiver

Mote: This list may not include the following type of drugs: investigational,
ician sample, herbal, or self selected over the
counter medications. Always review the list with the patient or reliable

PATIENT: BLOW, JOE

PHN: 18-MAR-2008 17.57
Printed by Martinusen, Dan

DOB: 25-DEC-1900

This report was generated from the BC Provincial Renal Agency's PROMIS database
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ACETAMINOPHEN 300ma/CAFF PO Take 1 tablet(s) twice daily as needed.
15mg/CODNE PHOSPHATE 30mg
(TYLENOL WITH CODEINE NO. 3}
ATORVASTATIN CALCIUM PO Take 20 mg at bedtime.
CALCITRIOL PO Take 0.25 microgram 3 times a week.
CALCIUM CARBONATE (TUMS PO Take 2 tablet(s) 3 times daily.
REGULAR)
COLCHICINE PO Take 0.6 mg once daily.
DIMENHYDRINATE (GRAVOL) PO Take 25-50 mg as needed.
FLUOXETINE HCL (PROZAC) PO Take 40 mg once daily.
IRON SODIUM FERRIC GLUCONATE PO Take 125 mg every 2 weeks.
COMPLEX (FERRLECIT)
LEVOTHYROXINE SODIUM (ELTROXIN) PO Take 100 microgram once daily.
LORAZEPAM (ATIVAN) Sublingual Take 1 mg every Dialysis Run.
RABEPRAZOLE SODIUM (PARIET) PO Take 20 mg once daily.
REPLAVITE (REPLAVITE) PO Take 1 tablet(s) once daily.
SEVELAMER (RENAGEL) PO Take 3 tablet(s) 3 times daily.
WARFARIN SODIUM (COUMADIN) PO Take 3 mg once daily.
Changes to above orders:
Additional discharge medication:

All orders for 100 days supply or quantity as written
Fax all pages to pharmacies, home dialysis unit, nephrologist and family physician
Physician's Name College ID Signature Date page 1of 1
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Clinic Medication Orders

Mote: This list may not include the following type of drugs: investigational,
anti iral, oncology, physician sample, herbal, or seif selected over the
counter medications. Always review the list with the patient or reliable

altemative caregiver

PATIENT: BLOW, JOE

PHN: 19-MAR-2008 17:58
Printed by Martinusen, Dan

DOB: 25-DEC-1900

This report was generated from the BC Provincial Renal Agency's PROMIS database
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ACETAMINOPHEN 200mg/CAFF PO Take 1 tablet(s) twice daily as needed.
15mgfCODME PHOSPHATE 30mg
(TYLENOL WITH CODEINE NO. 3)
ATORVASTATIN CALCIUM PO Take 20 mg at bedtime.
CALCITRIOL PO Take 0.25 microgram 3 times a week.
CALCIUM CARBONATE (TUMS PO Take 2 tablet(s) 3 times daily.
REGULAR)
COLCHICINE PO Take 0.6 mg once daily.
DIMENHYDRINATE {GRAVOL) PO Take 25-50 mg as needed.
FLUOXETINE HCL (PROZAC) PO Take 40 mg once daily.
IRON SODIUM FERRIC GLUCONATE PO Take 125 mg every 2 weeks.
COMPLEX (FERRLECIT})
LEVOTHYROXINE SODIUM (ELTROXIN) PO Take 100 microgram once daily.
LORAZEPAM [ATIVAN) Sublingual Take 1 mg every Dialysis Run.
RABEPRAZQOLE SODIUM (PARIET) PO Take 20 mg once daily.
REPLAVITE (REPLAVITE) PO Take 1 tablet(s) once daily.
SEVELAMER {(RENAGEL) PO Take 3 tablet(s) 3 times daily.
WARFARIN SODIUM (COUMADIN} PO Take 3 mg once daily.
Changes to above orders:
Additional medication:

All orders for 100 days supply with one refill or quantity as written
Fax all pages to pharmacies, home dialysis unit, nephrologist and family physician
Physician's Name College ID Signature Date page  1of 1
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My medication list
BLOW, JOE

Printed on 18-MAR-2008

PHN:
DOB: 25-DEC-1900

DRUG ALLERGIES:

Medication

Directions

ICETAMINOPHEN 300mg/CAFF
15mg/CODNE PHOSPHATE 30mg
TYLENOL WITH CODEINE NO. 3)

Orally Take 1 tablet(s) twice daily as needed.

ITORVASTATIN CALCIUM

QOrally Take 20 mg at bedtime.

CALCITRIOL

QOrally Take 0.25 microgram 3 times a week.

ICALCIUM CARBOMATE (TUMS
REGULAR)

Orally Take 2 tablet(s) 3 times daily

ICOLCHICINE

QOrally Take 0.8 mg once daily.

CIMENHYDRINATE (GRAVOL)

QOrally Take 25-50 mg as needed.

FLUOXETINE HCL (PROZAC)

QOrally Take 40 mg once daily.

IGABAPENTIN (NEURONTIN)

QOrally Take 400 mg at bedtime.

Indication(s): for pain

HYDROMORPHONE (DILAUDID)

Orally Take 4 mg every 4 hrs as needed

Indication(s): for pain

IRON SODIUM FERRIC GLUCONATE
ICOMPLEX (FERRLECIT)

Qrally Take 125 mg every 2 weeks.

LEVOTHYROXINE SODIUM (ELTROXIN)

Qrally Take 100 microgram once daily.

LORAZEPAM (ATIVAN)

Sublingual Take 1 mg every Dialysis Run.

MNIACIN

Orally Take 500 mg 3 times daily.

Indication(s): for high cholesterol/lipids

RABEPRAZOLE SODIUM (PARIET)

Orally Take 20 mg once daily.

Indication(s): for my stomach

REPLAVITE (REPLAVITE)

Orally Take 1 tablet(s) once daily

ISEVELAMER (RENAGEL)

Orally Take 2 tablet(s) 3 times daily
Indication(s): to bind phosphate

WARFARIN SODIUM (COUMADIN)

QCrally Take 3 mg once daily.

Indication(s): to prevent blood clots

This medication list was considered correct at the time of printing. However, you may have had a recent medication change. or
cu may be taking additional non-prescription or herbal medications that are not listed here. If this is the case, please notify a
member of your renal team, who will help ensure your medication list is as accurate as possible.

[This medication list is an important component of your care. Please ensure that it is kept up to date. We suggest that you
keep a copy of the list with you at all times so that you can show it to any health care providers involved in your care.

e Once the clinic-based patient has had their medication list reconciled and any
discrepancies resolved in PROMIS, a new medication list can be printed and given to the
patient. The patient should be encouraged to keep their list current and accurate, and to
carry it with them at all times so that it can be referred to by other health care providers

who may need the information. The list itself includes comments encouraging patients to
always keep it with them and to maintain its accuracy.
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